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VINMAYIE  FOSHAN VINMAY STAINLESS STEEL INSPECTION CERTIFICATE ADD:XINDA RD,SOTH CHINA HARDWARE INDUSTRIAL BASE, DANZAO TOWN, NANHAI DISTRICT, FOSHAN CITY, GUANGDONG PR, CINA
C0.,LTD
E-YREY TR S
CUSTOMER: INVESTA SP. 7 0.0. CERTIFICATE NO.VM20180723-93
B2 IERAH H
PRODUCTION :STAINLESS STEEL TIG WELDED TUBES DATE OF ISSUE:2018-07-23
FR R4 TR HREE
SPECIFICATION:ASTM A554 PI NO. :VINSSCO180518-INS20
{mFh EFEMES
STEEL GRADE:304 PO _NO. :CZZ18C00220
R F RS
STATE : WELDED i COMMERCTAL NO. 180721 INS20
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PRODUCT DESCRIPTION CHEMICAL COMPOSITION (%) MECHANICAL TEST
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ITEM NO. HEAT NO . ak H L3 HE Rk Hifr FE{dSE
DIMIEQNT‘J‘S-ION QUANTITY WEICHT LENGTH ? g ﬁ % T ff]‘? ?{ ﬂ Y.S(Rp)O. | T.S(Rm)N/ | Elongatio Haﬁﬁss
(PCS) Kes) FINISH (480 GRADE 24N/n o i (%)
CONTAINER NO. /SEAL NO. : TOLU4949316/UASC7589293 =(0.08 | =1.00 | =2.00 | =0.045| =0.03 | 8.0-10.5 | 18.0-20.0 / =205 =515 =40 =190
Pt TS30485003 12*1.50 1539 3433 600G 6000 304 0.052 0.359 0.944 0.0343 | 0.0034 8.025 18.155 / 218 527 49 186
2 TS30485003 12°1.50 933 2088 320G 6000 304 0.052 0.359 0.944 0.0343 | 0.0034 8.025 18.155 / 218 527 43 186
3 TS30485003 14*1.50 698 1832 320G 6000 304 0.052 0.359 0.944 0.0343 0.0034 8.025 18.155 / 218 527 49 186
4 TS30485003 40*1.50 988 8030 600G 6000 304 0.052 0.359 0.944 0.0343 0.0034 8.025 18.155 / 218 527 48 186
5 TS30485003 42.4*1.50 272 2338 320G 6000 304 0.052 0.359 0.944 0.0343 0.0034 8.025 18.155 / 218 527 49 186
6 TS30485004 42.4*2.00 349 3931 600G 6000 304 0.053 0.360 0.945 0.0344 0.0035 8.026 18.156 { 219 528 50 187
7 TS30485003 16*1.50 513 1564 320G 6000 304 0.052 0.358 0.944 0.0343 0.0034 8.025 18.155 / 218 527 49 186
VEfE NOTE:
CERTIFICATE 3.1 ACCORDING TO EN 10204
DATE:JUL.21STTH,2018
INVOICE NO:180721 INS20
Pl NO.:VINSSCO180518-INS20
PROFORMA INVOICE DATE:18/05/2018
PO NO.;CZZ18C00220
L/C NO.:DPCWWAD14557
|DATE OF ISSUE:180612
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We hereby certify that material described herein has been manufactured and tested with satisfactory results
in accordance with the requirement of the above material specification. ; S
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We hereby that the material described above has been detected with free irradiation. Eodd
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Inspection and gauge measurement; Satisfactory = 7"_ - oY/
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